



SPARK TESTING SERVICES

BVT-ISEE-11-05 Head to ISO/IEC 17025, Bhosari, Bhosari M.I.E.C., Pune 411025
Tel.No. : +91-925-2711 0302, Mob: 9999 75423



TEST REPORT

ULR : TC683923000021466F

Date : 11-01-2023

Customer: **SAI INDUSTRIES**

S-15 / 1 , Gulve Vasati , Bhosari pune-25,

Report No : 222491294

Sample Receipt Date : 19-12-2022

Date of Testing : 19-12-2022

TC. No.:

Sample Description: 46.5 mm dia bar sample

Part Name: -

Supplier: -

Part No: -

Heat No.: -

Quantity: 1 No

P.O.No : -

Challan No.: 610

Drawing Specification: SCM - 435 H

CHEMICAL ANALYSIS - Discipline: Chemical Testing , Group: Metals & Alloys

Test Method : ASTM E : 415 - 2021 & IS : 8811 - RA 2018 (Elemental Composition % by Weight)

Description	C	Cr	Ni	Mn	Mo	Si	S	P	Al	--	--	--	--
Sample No. - 3	0.39	0.96	--	0.84	0.21	0.27	0.014	0.014	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--	--	--	--	--
Specified Max	0.39	1.25	--	0.90	0.35	0.35	0.030	0.030	--	--	--	--	--
Specified Min	0.32	0.85	--	0.55	0.15	0.15	--	--	--	--	--	--	--

Remark : Sample conforms to SCM 435 H spn.

This report shall not be reproduced, except in full, without our written permission.

Test samples are retained for one month by the lab.

Test Samples are drawn & submitted by the customer.

Data / information entered in red box is provided by customer.

The present NABL certification is valid till 27-02-2024.

Test results reported above relate only to the items tested by us.



Authorized Signatory

D. M. Deo

Technical Manager